
NO ITEMS CODE Q'TY
5 BACK PANLE 301149600 1
6 MIDDLE REINFORCE 301147300 1
7 NOISE FILTER BOX 301147100 1
8 CHUTE PACKING 656002400 1
9 BUSHING (60) 232005900 2

10 BUSHING(PIPE) - -
11 WIRE SADDLE 209000800 14
12 GROMMET BUSHING 232003500 4
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NO ITEMS CODE Q'TY
1 FRONT U-COVER ASSY 432041400 1

2-1 FRONT PANEL N/A N/A
2-2 FRONT PANEL 432046200 1
2-3 AIR FILTER 640007400 1
3-1 LEFT SIDE W-PANEL - -
3-2 LEFT SIDE PANEL ASSY 420042300 1
3-3 AIR FILTER 640007400 1
4 RIGHT SIDE W-PANEL 349090700 1
5 TOP PANEL 349086800 1
6 ICE CHUTE ASSY 450000200 1
7 O-RING NBR (G70) 303031800 1
8 SPOUT RING 232005800 1

9-1 WATER VALVE - -
9-2 WATER INLET VALVE 340027500 1
10 STEM ELBOW - -
11 RESERVOIR INLET 319007800 1
12 LOCKING CLIP 3/8" - -
13 EXPANSION VALVE ASSY - 1
14 FOAM PE (EXPANSION) 306016700 1
15 COMPRESSOR 394010700 1
16 EVAPORATOR BAND 301136800 1
17 CONTROL BOX COVER 317162600 1
18 SILICONE ELBOW 229030200 1
19 TUBE TO HOSE STEM 398014200 1
20 BAND SPRING 203002800 2
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NO ITEMS CODE Q'TY
1 BUTTON FRAME 440009604 1
3 3L SWITCH 355007100 1
4 FRONT DISPLAY 440030300 1
6 BUSHING 310004301 6
7 SCREW MACHINE 210811400 6
8 DISPLAY PCB 367011700 1
9 NUT HEX (M3) 215000600 2
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NO ITEMS CODE Q'TY
1 ICE CHUTE 450000500 1
2 CHUTE BAFFLE ASSY (L) 301135600 1
3 CHUTE BAFFLE ASSY (R) 301135700 1
4 WING NUT (M4) 215014500 9
5 BRACKET 301135500 1
6 ACTUATOR ASSY 450000300 1
7 BAFFLE 347001300 1
8 PROXIMITY SENSOR 722009200 1
9 SCREW MACHINE (M4) AA0B12010 2

10 BRACKET 301136210 1
11 PACKING 656002300 1
12 SPOUT 450000600 1
13 SPOUT STRAP 301135910 1
14 SPOUT STRAP 301135800 1
15 WING NUT (M6) 215014600 2
16 INSULATION N/A N/A
17 CHUTE TIE N/A N/A
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NO ITEMS CODE Q'TY
1 WATER RESERVOIR 654000200 1
2 WATER RESERVOIR SCREEN 392000500 1
3 WATER RESERVOIR COVER 654000300 1
4 ASSY WATER LEVEL SENSOR 722009100 1
5 ELB COVER N/A N/A
6 ELB N/A N/A
7 ELB BOX N/A N/A
8 CABLE GLAND N/A N/A
9 BRACKET POWER CORD N/A N/A

10 BRACKET N/A N/A
11 DRAIN VALVE 340026600 1
12 NOISE FILTER 500000900 1
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NO ITEMS CODE Q'TY
1 JUNCTION BOX 301149700 1
2 CABLE GLAND 227001200 1
3 JUCTION BOX COVER 317179000 1
4 WATER INLET BACK COVER 301150200 1
5 WATER INLET COVER 301148500 1
6 WATER INLET VALVE ASSY 411027400 1
7 WATER INLET VALVE 340027500 1
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NO ITEMS CODE Q'TY
1 ASSY CONTROL BOX N/A N/A
2 ASSY MAIN PCB 415009300 1
3 TERMINAL BLOCK 363004700 2
4 TERMINAL BLOCK (GREEN) 363004800 1
5 MAGNETIC CONTACTOR 322002200 1
8 WIRE SADDLE 209000500 1
9 WIRE SADDLE 209000800 2

10 CONTROL BOX 374136200 1
11 CAPACITOR 387003510 1
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NO ITEMS CODE Q'TY
3 GEAR BOX(RATIO 1:128) 406020800 1
4 HEX BOLT(M8x55) 210815500 1
5 HEX BOLT(M8x90) 210814600 1
6 WASHER SPRING 211006800 11
7 WASHER 211002200 3
8 DRAIN PAN(HOUSING) 604002600 1
9 COUPLING SPLINE 612000600 1

10 INSERT SPACE(HOUSING) 301141800 2
11 BOLT HEX SEMS 214029030 6
12 HOUSING ASSY 491000500 1
13 MECHANICAL SEAL (ø30) 303031200 1
14 O-RING NBR (G65) 303031900 1
15 EVAPORATOR ASSY(FOAM) 409035200 1
16 HEX WRENCH BOLT(M8x16) 210814400 4
17 DRIP PAN 604002300 1
18 SPOUT FLANGE 301137300 1
19 HEX SOCKET BOLT(CCW) 214027900 4
20 U-WASHER 211006600 4
21 O-RING NBR (P8) 303032000 4
22 AUGER 430003200 1
23F EXTRUDING HEAD ASSY(F) 491000600 1
24F CUTTER (FLAKE) 696000600 1
25N EXTRUDING HEAD ASSY(N) 491000700 1
26N CUTTER (NUGGET) 696000700 1
27 HEX BOLT(M10x35) 210816835 1
28 WASHER SPRING 211007210 1
29 HOSE HEATER 368006400 1
30 COIL SPRING 323007110 1
31 BAND SPRING 23 203002200 1
32 SILICON HOSE (OVERFLOW) 229029500 1
33 SPOUT RING 232005800 1
34 O-RING NBR (G70) 303031800 1
35 GEAR MOTOR BARRIER 301139500 1
36 CAP SILICON 319007500 2
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NO ITEMS CODE Q'TY
1 COMPRESSOR 394010700 1
2 STARTER KIT 426059100 1

2-1 OLP 658003100 1
6 CHARGE NIPPLE ASSY 459000400 2

7-2 DISCHARGE PIPE ASSY 325127600 1
8 COND OUT PIPE 325127400 1
9 FILTER DRYER 372001300 1

10-2 HEAT EXCHANGE PIPE ASSY 325127510 1
13 ASSY SOLENOID VALVE COIL 429005900 1
14 SOLENOID VALVE 340026800 1
15 ASSY HIGH PRESSURE SWITCH 429003900 1
24 SOCKET 215013400 1
25 SILICON HOSE (EVAP INLET) 229029400 1
28 EVA SENSOR N 655007200 1
29 COND SENSOR 655008200 1
30 COND OUT PIPE 325127400 1
31 FOAM PE 306016800 1
32 PRESSURE SWITCH 355018500 1
34 EVAP OUT PIPE 325115200 1
36 EXPANSION VALVE 340009000 1
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NO ITEMS CODE Q'TY
1 CONDENSER ASSY 411026800 1
2 FAN 308001800 1
3 FAN MOTOR (CW) 353032500 1
4 FAN NET 308001200 1
5 ASSY FAN MOTOR 406021300 1
6 SCREW(SEMS) 210808400 4
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